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TEST NAME: ELECTROMAGNETIC COMPATIBILITY TESTS
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Trade Mark
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Manulacturer
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Other identification of the product

Standard(s)

BILUETOOTH ACCESS SERVER

BLUEGIGA

WRADT MULTIRADIO ACCESS SERVER
BLUEGIGA TECHNOLOGIES OY

BLUEGIGA TECHNOLOGIES OY

A multiradin Access Server which supports up o 21
connections and alse GSM/GEPRS and WLAN connectivily,
Serial number 0403030003,

Chn the sample S/03:

ELECTROMAGNETIC EMISSION.
= OO Rules and Hegulations 47 CFR Part 15, Subpart B
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ELECTROMAGNETLIC EMISSTON.
- FCC Rules and Regulations 47 CFR Part 15, Subpart B
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I. COMPETENCE AND GUARANTEES

This certificate of conformity was issued in accordance with the decision N° 3/2000 ol the Jaint
Cammittes established under the Agrcement on Mutual Recognition between the European Community
and the United States of America. By this decision, CETECOM can act as Conformity Assessmenl Budy
(CAR) on Electromagnetic Compatibility. This Certificate applies to the samples listed at technical

TeHIrts,
CETECOM is a 1esting laboratory competent to carry oul the tests deseribed in this report.

In order to assure the traceability to other national and international laboralories, CETECOM has a
calibration and maintenance programme for its measurement equipment.

CETECOM guarantees the reliability of the data presented in this report, which is the resull ol the
measurements and the tests performed to the ttem under test on the date and under the conditions
stated on the report and, it is based on the knowledge and technical facilities available at CETECOM
al the time of pertormance of the test.

CETECOM is Hable (o the client for the maintenance of the confidentiality of all information related
to the item under test amd the results of the test

2. GENERAL CONDITIONS

I, This report is only referred to the item thal has undergone the test.

2. This report docs not constitute or imply on its own an approval of the product by the
Certification Bedies or competent Authorities,
3, ‘I'his document is only valid if complete, no partial reproduction can be made without

previous written permission of CETECOM

4. This test report cannot be used partially or in full tor publicity andfor promaotional
purposes without previous written permission of CETECOM and the Accreditation

Bodies,

3. CHARACTERISTICS OF THE TEST

3.1. SERVICES REQUESTED
The erdered services were to carry out the [ollowing tests:

1.  Continuous conducted emission, power leads:
Standard: FCC Rules and Regulations 47 CFR Part 15

Limit: Class B
Method: TCC Rules and Regulations 47 CFR Part 13, Subpart B
2. Radiated emission. electromagnetic field:

Standard: FCC Rules and Regulations 47 CFR Part 15

Report No.:
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Limit: Class I3
Method: FCC Rules and Regulations 47 CFR Part 13, Subpart B

32 REQUIREMENTS AND METHOD
The 1est has been carried out according to the following documents and standards,

1. FCC Rules and Regulations 47 CFR Part 13, Subpart B: Limils and methods of
measurements for radio frequeney devices. Unintentions] radiators.

The testing procedures used are:
1. PEEMOOT: Medida de la tensiom perturbadora en bornes de alimentaciin scgnn EN 53022,
2. PEEMO0Z: Medida del campo perturbador radiade segon BN 35022

Uncertamty (factor k=2) was calculated according to the following CETECOM's internal documents:
Foo POHYTOME: Procedimiento para ¢l caleulo de incertidumbres de medida

2. FEMI2 07 Formale de cileolo de incertidumbre @ aplicar en la medida de a4 tension
eriurbadora en bornes de alimentacion seein EN 55022
I .

3. FEMI3_08: Formato de cdlculo de incertidumbre a aplicar en la medida del campo
perturbador radiado sepin EN 55022

4 FETZ29R 01: Formato de chlenln de mcertidumbiee o aplicar en Taomedicda del campo

perturbador radiade entre 1y 25 GHe

4, IDENTIFICATION DATA SUPPLIED BY THE APPLICANT

Idemtification data included in this section has been supphied by the client

4.1. APPLICANT

Nuame / Company: Bluegiga Technologios O

V.AT. Registration number / Passport number: F-109342338
Address: Sinikalliontic, 11, Espoo, PO 02631

Country: I'inland

Telephune: =358 40 8§48 3339 Fax: +338 9 4124 452

Contact person: Mikael Bitirkas

4.2. TEST SAMPLES SUPPLIER
The same as the applicant.

samples undergoing test have been selected by The client,

43 IDENTIFICATION OF ITEM/ATEMS TESTED

Product: Bluctooth Access Server

Report Mo
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Trade mark: Bluegiga
Manulacturer: Blucpiga Technologies Oy
Country of manufacture: Finland

Manufacture site address: Sinikalliontie 11, Espoo

Other identification remarks @ Serial number 203030003,

Model: WRAP Multiradio Access Server

CETECOM”
L _ ol

Description: A multiradio Access Server which supports up to 21 connections and also GSM/GIPRS

and

5. USAGE OF SAMPLES, TESTING PERIOD AND ENVIRONMENTAL

CONDITIONS

51 USAGE OF SAMPLES
Sample 803 is composed of the following clements:
Control Nu,
19786/05
97RO/ 1

Descriplion Madel

Bluctooth Avcess Server Weap 2293
AL/DC Adapter PSALIR-120
During the tests were used next ancillary equipment:

Control No. Deseription Muade]

|9780/02 AC/DC Adapter PSATIR-120
| Q7RG Mull Modem Adapter
|9786/10 Bluetooth Access Server Wrap 2293

Serial No.

Date of reception

(401200035

Serial No.

[0
[O/02/0:4

Date of reception

(401200034

NOTE 1: The following modifications were made to the sample S/03:

= | Fair Rite 0443164151 ferrite were added in the power cable, with 3 turns,

Sample 8/15 is composed of the following elements:

Control No. Dreseription Moaodel
19786/ 1 AUIPRC Adapter PEALIR-120
19786/22 Bluetooth Aceess Server Wrap 2293
|9786/23 Cthernet shielding cable

During the tests were used next ancillary equipment:

Control No. Description Muodel

19786/09 Null Modem Adapter
19786/10 Bluetooth Access Server Wrap 22593

Serial No.

10/02704
| /024044
LA 04

Date of receplion

| 0/02/04

403030003 15/03/04

it (50304
Serial No.  Date of reception

L0204

0401200034 10702/04

NOTE 1: The [ollowing modifications were made te the sample 5/13:

| Fair Rite 0443164151 ferrite were added in the power cable, with 2 turns.

Different samples were used in the following way:

1. Sample 5403 has undergone to the following testisk

Report Nou
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1. Continuous conducted emission, power |eads
2, Sample S/1S has undergone 1o the Tollowing lesi{s);

1. Radiated emission, electromagnetic feld

5.2. TESTING PERIOD
The performed test started on 2004/02/16 and finished on 2004/03/03.

The tests have been performed at CETECOM,

S5.LENVIROMENTAL CONDITIONS
Environmental conditions:

In the contrel chamber, the fellowing limits were not exceeded during the lest:

Temperature Min, = 15°C
IMax. =35 °C
Redative hundity [ Min. — 20 %
Max. = 80 %
Shielding effectiveness > {00 dB
Electrie insulation = [0.ki2
'Reference resistance 1o earth < (.3 02

In the semiancchoic chamber (21 meters x 1D meters £ 8 meters), the fallowing limits were not
exceeded during the test.

Temperature Min. = 15°C
Max. =30%C
Relative humidin Min. — 43 %
Max. = 60 %
Adr pressure Min. = 860 mbar
L Max. = 1060 mbar
Shielding elfectiveness =100 dBE
Flectric insulation =10 k)
Refirence resistance o earth <5
Wormal site attenuation (N5A) < %4 dR at 10 m distance betwesn item

under st and receiver anlenna, (30
Mz to 1000 Milz)

Field homogeneity Maore than 75% of illuminated surface
1w between O and 6 dB (26 MHz to 100
MH

In the chamber for conducted measurements, the following limits were not exceeded during the
Lest:

Report No.:
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'Temperature | Min. = 15°C
} Max. = 30°C
Relative humidity blin. = 45 %
i Max. = 50 %
Air pressure Min. = 860 mbar
. Max. = 1060 mbar
Shielding clTectiveness [ 1004dB ]
Fleetrie insulation > 10 KO
Reference resistance to earth <035

0. TEST RESULTS
Abbreviations used in the VERDICT column of the following tables are:
r I"ass
F Fail
NA not apphicable
NM ol measured

6.1. RESULTS FOR ELECTROMAGNETIC EMISSION
See Annes! A

MEASURING RESULTS FOR ELEC TROMAGNETIC EMISSION ~VERDICT
NA[ P | F [NM]
Continuous conducted emission, power feads. Class B (Un sample 03) 3]
Radiated emission, electromagnetic Ticld . Class B, (On sample 15} | P

7. REMARKS AND COMMENTS

The total unceriainty of the measurement system for the measured radio disturbance characteristics of
EUT tram 150 kHz to 30 MHz is 1 = = 3 dB for quasi-pezk measurcmenis, | — = 2.8 dD far peak
measurements (=21,

The total uncertainty of the measurement system for the measured radio disturbance characteristics of
FUT from 30 Mz to 1 GHz is | = = 3.1 dB for quasi-peak measurements, | = + 2,9 dB for peak
measurements (k = 2) and from 110 12,73 Gllz is [ = = 4.04 dB for average measurements. And for
average measurements from | to 12,75 GHy the uncertainty 1= £ .04 dB end from 12,72 GHz to 23
Gllzis 4,21 dB.

7.1. SUMMARY

Considering the results of the performed test, stated in annex A, the item under test s TN
COMPLIANCE with the specifications listed in section 3.1 “TEST REQUESTED”,

NOTE: The results presented in this Test Report apply only to the particular item under test
established in section 4.3, IDENTIFICATION OF ITEM/ATEMS TESTED™ ol this document, as
presented for lest on the date(s) shown in section 5, "USAGE OF SAMPLES, TESTING PERIOD
AND ENVIRONMENTAL CONDITIONST.

Report No.:
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ANNEX A

MEASURING RESULTS FOR
ELECTROMAGNETIC EMISSION

For the samples under test, named S/03 and S§/15, and thal were
formed by the elements described in the clause “ldentification of the
tested itenv/items™ of this test report.

ANNEX A CONTENTS:

|- CORTINUOUS CONDUCTED EMISSION, POWER LEALYS ON THE SAMPT R
s e o L e TS b e e e e ST T A T e b S

-

'

2, - RADIATED EMISSION, ELECTROMAGNEC FIELD ON SAMPLE 5/15. ... i
s N S L 5 0 D R N NP OR  S REE SR T PP O ST S 3
4, - EOUIPMENT UNDER TEST PICTURES ...t s 14
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1. - CONTINUOUS CONDUCTED EMISSION, POWER LEADS ON THE
SAMPLE S/03

LIMITS OF INTERIERENCE

The applied limil for continuous conducted emissions in power leads, according with the
requirements ol FCC Rules and Regulations 47 CTR Part 15, Subpart B (2003/07/22 Ed.) in the
frequency range 0,15 to 30 MHz, for Class B equipment was:

Fregquency range Limat (dBpv)
{MHz) Quasi-peak Average
DI15w0S5 6H6G-30 56-46 ——
(0,5 to & 56 40
5o 30 i) 51)

TEST METHOD
According to Part 15, Subpart B ol FCC Rules (2003/07/22 Fd.)

OPERATING MODES OF EL'L
Different tested operating modes (OM)
- OM#O ) EUT ON. Stand by. ldle mode.

S OIMEO2: EUT O, Communication bluetooth establishcd

TEST RESULTS

CCmmnnxx: CC. Conduction condition”, mm: sample number; nn: operation mode; xx:

wire,
- OM#O1. -

CDmmnnxx Deseriptinn Hesult
CCUI0ION | Interference voltage on N wire PASS
CCO301T.1 | Interference voltage on L1 wire PASS

- OMFO2,

CDmmpnxx Description Result
CCO3020N | Interference vollage on N wire PASS
CCO302L1 | Interlerenee veltage on 1] wire PASS

NIT: T9TREREM. ] Anoex A Pape: 2ot 20
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2. - RADIATED EMISSION, ELECTROMAGNETIC FIELD ON SAMPLE
S/13

LIMITS OF INTERFERENCE

"I 'he applied limit for radiated emissions. 3 m distance, according with the requirements of
FCC Rules and Repulations 47 CFR Part 15, Subpart B (2003/07/22 Ed.) in the frequency
range 30 Mz to 12,5 GHz. for Class B equipment was:

Frequency range | Limit for 3 m (V/m) | Limit for 3 m (dBpV/m)
(M11z) ]
30wy 100 0
88 10 216 150 43,52
21610960 | 200 46,02
,.-'"k.l_‘::p'\.'g_’. LGl ] 500 53,48

TEST METHOD

According o Part 15, Subpart B of FCC Rules (200307722 d.)

OPERATING MODES OF EUT
Different tested operating modes (OM)
- OMHOL; EUTT ON. Idle mode.

TEST RESULTS

CRmmnn: CR, Radiated Condition: mm: sample number; nn: operation mode.

- OMEO1. B
CRmnmnn Deseription Result
CRI1501RB [30 MHz - 1000 MHz] _ PASS
 CRISOIRAPH [1 GHz - 12,5 GHz] PASS
CRI15301RAPY (1 GHz - 12,5 Gllz] i PASS

3, - GRAPH RESULTS

Sce next pages.
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CETECOM
Continuous conducted emission: CCO3UI0N (Peak) W.w

18 Feb EBBY 2111B23E

CETED
hp EMISE

TBE oy TERSSnos. 1894 ELESETE SO uETTTTTT
j I 197EEIEM. BE1 10./02 /2 RES
i : MadeidveEds @3-l BLUEGIGR TECH.
| i orfiglaN. NOISE IN NEUTRAL.
| i EUT ON, IDLE MODE,
BB | g g
| !
L b R s e
% 3 : E? i EELHSE HEDF
: NNEY CLASE B/AVE
i I i
i 1 i
| il i
R i
. - ] i
0 : APE TSN R —— A
LYo %
H el K i WL wAR
| f 4 ||
| SR PENEY S _L. |
| S i i
A ] i . |
an
FREQUENCY [MHE]
Ieaks above —-10 dB of Limit Line #2 §
peak criteria = 1 dB
PEAKH FREQ (MHz) {dBuV) DELTA
1 L2587 46.5 -4.9
2 L2643 47.3 =3.5
3 L2714 A6.5 -4.5
4 c 30504 43,2 -4 .0
5 M Ah 38.9 e s
i <2315 395.1 -6..3
7 +Ba3 43 =3.0
B . TEER 39 .8 o
=] LBE8TE 40.5 =5.5
10 B 40.5 -5.5
S E L2413 40.5 =-5.5
12 l.0&81 41.8 -4 .2
L o B R | 40.9 -5.1
14 1,163 41 .4 =4 .6
1 ] AR S 39,8 =5,2
16 1.286 40.5 -5.5
17 SR 2803 -&.7
12 ol ¥ 38 -7.0
19 1.468 8.9 =T.1
20 1.573 37.7 =2.3
21 1.5G88 3T v -B.8
22 1.913 .5 T -9 .5
23 1.834 38 =80
24 1875 36,8 -2, 3
25 2,039 417 -4 .3
26 2.071 38.8 -7
27 2.105 40.6 -5. 4
28 2.127 41.8 =-4.2
ML 19TRGREM, 00 Anncx A, Page: 4ol 20

S B R S SR |



29
30
3L
32
33
34
15
36
37
38
39
40
41
42
43

Continuous conducted emission: COOINTON (Peak)

e
S 55
243
. 266
-303
327
gr e
G685
742
e 2f L
816
L8361
2:.891
2,938
3

fu S R O o B N B I R I o B 6

I TETAGREN OO
BLMAEM 08 0]

41.
41.
40,
39,
9,
39.
36,
38.
o
37,
37
E 7 28
L
37
36,

L A0 =] 20 = 01 = Ny

oo oo

~4.4
-4.
=5
o

—6.

-5,

|
\o
Ll S S e R U S B W T o U

CETECOM™
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Continuous conducted emission: COD30DTLT (Peak)

CETECOM™
e

bp CETEC

0M, S.H.
EMISEION LEVEL [ dBuwd

JBE g

A MR -l

BB . .......

T —

e MEE s 19THE DG AL1
| sCRIgllLl, WNOISE IN PHASE.

18 Feb 2BBE4
PERK

ela2Brdd

i 19786 1EM, BGEL

i EUT oM. IDLE MODE.

T ENSSnEE 1994 CLASE B OCC VN

BELUEGIGA TECH.

18 /02 #2004

P L cuese slop

i cLAsE Blavs

FREGUENCY [MHz1

Peaks above

PEAK#

LEo T = SN I e I g TR PR S I o

FHREQ (MHz)

<1857
1641
2815
2671
» 3972
L5287
. 6363
.7e58
L7739
JO216
1.052
1.08
1.169
€I 273
1.283
1.415
1.445
1.461
1.484
1.5&85
1.607
2.007
2.038
2427
s
2.278
2.352
2.4471

MIT: |9 RGRER 01

RLMIER IO U]

{dBuV)

55.1
54.5
46.3
45.9
43,1
40.9
43.3
388
39.8
40.7
41.8
41.7
41 .2
35,5
40.5
32.3
39.5
3%.5
36.8
37.%
av.l
43.9
39.6
41.5
42.9
28.8
38.86
3T

-10 dB of Limit Line #2
peak criteria = 1 dB

= 5
=5.4
=67
-6 5
-&.5
-2
-5.4
—8.9
—2.1
-5, 4
=4.4
=31
=a
-7.4
=553
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Continuous conducted cmission: CCO30T17 (Peak) CETECO_M

2.56 36.28 =B
2.687 £ B ek | =8.9
25630 37,1 ~8.,9
2.5688 FTaB =y 1
2.742 7.5 -8.5
2.801 jg.z2 =7.8
2.553 37.3 -B.7
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15 conducted emission: CCO30TT (Average)
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Continuous conducted emission: CCU3020N (Peak)

CETECOM™
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bip

188

ED

ED

0

2

dBuW]

EEIECDH Sf.
1ssiof CEVEL €

PR ...._.I ey

18 Feb 2BRM

FERK

L9788 IEM. A1

—i]

i 433:149785-@85-11
i ECA3E2E@N. NOISE
i EUT OV.EDHHUNILHftUN BLUETDDTH

b e B S T

, EMNSOEE2: 1984 CLASE B CC VBl

1
BLUEGIGR TECH. !
IN NEUTRAL. i

i

2W: 5Bz 18

1602 /2884 ;

PooLAsE al

CLASE B

1

FEEGUENCY THHz

Peaks above —-10 dB of Limit Line #2
peak criteria = 1 dB

FEAE#

LU= 3 = RN B e - PR N

ey
[ 3 I A W R

16
17
18
i
20
21
22
23
24
25
28
24
2B

Ik

FREQ (MHz)

TUTROIIM KT

RIMTEM G4 10

«154
+1B6E5
-1815
L1893
19095
« 2083
<215
2218
248
L2728
L2882
L2098
3249
3338
-3828
3831
L2057
LEO9L
L5176
5287
.54
-B397
1738
< T905
B074
L2028
1.025
1.0863

(dBuVv
5.4
55.4
ke AL
b3, 58
53.6
47 .6
47.68
48,9
£7.1
473

40.7
40.4
41

41.4
35.8
£3.3
a0.%
37.4
o ]
s

38.9
43.1
42,3
42.2
42.1
4a.7
43,1
42.2

) DELTR

-G.8
~2.8
-B.5
=7.0
puit )
-2.8
.
-3.8
=38
=33
=2+
=3.4
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29
30
31
32
33
34
35
36
37
38
39
40
Al
42
473
44
45
46
47
A8
19
50

il

5
54
55
56
5
58
5S
G0
Gl
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Continunus conducted emission: CCO3020N (Peal)
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CETECOM™

Continuons conducted emission: CCOINZON {Average)
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Continuous conducted emission: CC0302L1 (Peak)

CETECOM
qas—

PERR

15 Feb cBB4

glzl2: BB

”; CoEgeall.
EUT ON,

i

FH

MENTEREZ 1954 CLASE B ooWE] i
| 1a7861EM. 881

i M@3Iz19786-85-11
MOISE IM

15-B2.-2004 |
BLUEGIGRA TECH.
FSE.

LUETQOTH,

; CLASE B P

| ]
i CLASE BiAvG

FREGUENCY [MHz]

1@

ao

Peaks above =10 dB of Limit Line #2

peak or

PLAK#

WIE | FPEGREM Ok
REMITTM 104 01

iteria = 1 dB

FREQ (MIz)
1524
1607
Jl624
v 2428
2547
L2574
L3594
H054
L5203
L5318
o4
L6397
. 76588
.758L
LE074
LH285
.9413

1.085
1.041
1.063
1.15%F
1.169
i iy
1.307
1.3249
1.408
l.461
1.573

{(dBuV
h4.8
52.6
s
&,
46.
44,
a3,
39
40,
39
37
43,
as
35,
40.
20,
40.
£1.
41.
41
40
40
8.2
40.1
39.8
30,4
1B.9
I7.4

o D0 =l L D L]

=] Ty = 2 4= D

} DELTA
=1,0
=28
=-4.3
-5.2
=921
-1.6
—-4.5
=7.8
=5.3
=7 .0
-2.2
3.4
=-7.0
=T+
=5
b
i
=4 .4
=4.3
=Sl
-6, 0
=G6.0
=7.8
=5.9
—Ga.d
-5.8
=F5d
-B.6
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Continuons conducted emission: CCOMZLT (Peak) CHECOM

29 1.703 39.5 =G, 5
30 1.863 4l.8 -4.2
31 1.913 39.3 6.7
34 1.944 £41.4 =4 .10
33 1.986 32.:5 ~§.5
34 2. 032 33 =-7.0
35 2.127 41 -5,0
36 2.172 40.5 =5D
37 2 23 41.9 =4.1
38 2a 281 40.8 g I
39 2305 38.8 =-7.2
40 2:..377F 3FE =85
41 2.487 37.7 =83
42 2.540 38 -8.0
43 2.615 37.8 =B.2
44 2.689 37.9 —-8.1
{5 2,771 28.1 7.9
46 2.816 38 -8.0
47 2,891 38 -8.0
48 2.938 36.8 -9.2
MIF - TRTRGRIN. O Annes oA, Tage; |5 al 20
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Radiated emission: CRISDIRD

CETECOM™
ot

EMISSION LEVEL C[oBuvsnl
123

CETECOH

S 197EGIEM. Bad

EASA2REA

ER P == = R B W=t e |
i FEC Pret 15 ,.5cbpart B.Cleee H.

: CRLSEAY

=180 MHz {3m). i

PLE N PRI || xhrif]

! [UT ONM, STAND-DY HOUE.

¥
o R

LB —
| | i
| !
100 : *
FREGUENCY [HHz]
SIGNAL AT MARKER (&)
Freq.=188.822 HHz  Ampl.= 37.9 dBuVrm Slignal listis)= FINAL
PRODUCT EMISSIONS B
19786IEM. 001 OE/O5/2004 bata File: CR1501 5 May 2004 21:2C
EMISSTION SPEC MEASIIREMENTS SITE CORR
Ho  FPREQUENCY LIMIT AR dLIM MODE POL HGT AZM FACTOR COMMENTS
MHz dBaV/m gaB cm  deg dB
b 48,74 40.0 L?.6 =-22.4 PK YV 250 90 H/T
2 50.06 40.0 23 k- RRC s B ey | PE Vo 380 1 Wy/T
3 0,24 40,0 18,8 =21.2 PE ¥V 250% 480 H/T
& 50.61 40.0 17.4. =22.6 PK v 250 20 W/
5 50.98 A40.0 17.2 =22.8 bo) g Vv 250 90 M/T
& 5l.34 40.0 18.0 -22.0 PK v 250 20 ST
7 51.75 40,0 12,6 =20.4 BE Vo250 20 H/T
B e 11 4¢.0 17.4 =22.5 BE Vo 23 90 H/T
] E2.48 40.0 1B 4 =21.6 FE Vo 258 5] T
10 B2 .84 A0.0 1.1 =20.9 FE v 250 90 WiT
11 5321 40.0 12,5 =20.5 PK Vv 250 =24 n/T
12 53.58 40, 0 185 28,5 FE Vo250 80 N/T
13 53.94 0.0 o £ B TR o FK ¥V 250 20 H/T
14 54,34 40.0 20.8 =-19.2 PE vV 250 20 N/T
B4 Lt e i 40.0 1.4 =20.8 oK Vo250 90 HysT
16 55.04 400 19.48 —-20.6 PE V. 250 90 /T
17 S5 E% d0.0 20.6 —-1%9.4 FE Vo 25Ed B0 M/T
1z 55,81 40.0 aleh =185 K ¥V 250 90 N/T
19 56T e L 18.1--20.%9 FE Vo250 B30 /T
20 56.50 40.0 19.2 =20.8 PE ¥V o 250 190 H/T
21 L i i 40.0 20.3 =1%.,7 PE Vo250 90 NST
22 57.27 40.0 20.9 =-19.1 PE Vv 250 90 N/T
21 57.64 40.0 16.5 -23.5 PK v 250 90 N/T
R HER Eeb SRR S S A THR | Annex A, Page: |4 af 20
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Radiated emission; CRISOIRER

24 5E.04
25 58.41
> G R .74
27 59,50
28 60,02
29 Gl.37
E1] 61.70
21 B2.80
32 GA.16
33 Bd .63
34 Ta.20
35 78532
16 78,749
37 g0.11

IR gl1.22
349 81.97
44 B2.72
a1 B3.51

a2 g4q .94
43 UG .41

a4 87.891
45 £9,38
46 .92
47 9]1.906
48 92,756
49 93.82
Lfe) 94 .90
51 95,72
52 9. A3

L | o7.22
L | 58 .29
e 98 .65
86 100.022
57 101.50
58 103 .01

59  104.44

&l 104.62
&1 106.66
B2 1l20.08
e ] 125018
64 128.53
%5 148.07

o0 150.07

&7 151.00
G 152.54

69 154.01
Ta 160.24
¥l kTG 03
T2 AT1.55
73 179.76
74 130,19
75 181.64
76  180.48
77 1un.v8
7B 200.0%
8 2251

80 23%.8

81 250.2

g2 275.3

831 300.017
g& 300.5

g5 325.1

g6  350.1

B7 1359.5

NIE 1%7EakEM D0

REMITTEM 104 01
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a4 .0
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44.0
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44,19
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A44.0
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4.0
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4E.0
46.0
46.0
46.0
6.0
4G5.10
45.0

17.6 =22.4
18.3 =-21.7
19.1 -20.9
6.5 =-23.5
2G.0 =14.0
lo.9 =231
17.6 -22.4
17.1 -22.9
17.1 =22.9
15.9 =24.1
16.1 -23.89
1400 =230
18.6 -21.4
19.1 -20.9
18.3 -21.7

19.2 -24.8
20.4 =23.56
21.% =22.1
23.4 =20.6
24.8 =-19.2

26.2 =17.8
28.8 =15.2
25.8 —-18.1
24.4 =19.6
23.6 =-20.4
23.1 =20.9
20,5 =23.5
22.6 =21.4
28.6 =10.4
12.6 -22.4
£33 =20.7
19.8 =24 2
2.0 -24.0
23.2 =20.8
24.2 -21.8
23.6 =22.4
28.4 —-17.6
22.0 -24.0
39.2 6.8
33.4 -12.6
26.6 ~-19.4
32.7 =13.3
26.6 =19.4
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PK
FX
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P
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250
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250
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250
254
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134
230
2549
250
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=l
50
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oo
a0
S0
o0
20

=R
20
aq
o9y
80
a0
a0
20
an
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94
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a0
94
90
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a0
a0
g0
47
20

[ e S S Sy

an
S0
20
a0
20

g0
20

90
S0

20

1
99

210

[ S

CETECOM™
L

N/T
N/T
N/T
N/T
W/T
N/T
N
N/T
M/
M/
M/
N/T
N/
N/T
N/T
N/
N/T
N/T
NLT
N/T
N/T
N/T
N/
N/T
N
N/T
N/T
H}T
N/T
N/T
M
-2.4
/T
Ny
N/T
N/T
N/T
MN/T
My
N/T
N/T
N/T
N/T
N/T
N/T
N/T
N/T
W/T
H/T
M/ T
N/
N/T
N/T
M/T
N/T
N/
N/T
N/T

1.8
N/T
M/T
M/T
N/
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Radiated emission: CRISOIRE CEE'.‘”OFM

g8 375.1 46.0 27.5 -18B.5 PK v 250 1 W/T
89 400.3 16.0 28.8 —17:2 PK Vo250 90 N/T
o 419.4 46.0 3 d B S By - PK H 230 1 N/T
91 450.2 6.0 32.2 —-13:8 PK H 250 =50 N/T
92 478.4 46.0 P R R P PK H 250 1 W/T
47 T de.0 P b R S P Vv 250 90 N/T
94 550:1 46.0 29:9 =160 K V. 250 1 N/T
g5 B50:1 46.0 31.1 ~14.9 FK Vo280 1 M/T
g6 700.3 46.0 2.1 =18 PX Vo 250 B0 N/T

N/T in CORR FACTOR column denotes a non-traceable signal.
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Radiated emission: CRISOIRAPH

Test Information
Froyecto:
Empresa:
Muestra
Modo operacion:
Fecha:
Setup:

FCC 1-12.5GHz

197 86iem 001
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Rudiated emission: CRIS01IRAPY

Test Information

Proyacia:
Empresa
Muestra

Maodao operacian:
Fecha.

Sefup:

FCC 1-12.5GHz

18788em.001

BLUEGIGA TECHNOLOGIES OY

M5
MO0
2004-05-05
EMI radiated

CETECOM™
e

BOT
i
Hi
el 1 diesriglh LI R
E =0y
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- 40T - il [ g T .—/_"w-_yr.ﬂ'-x-"-'"‘n-"—"‘—l""
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v} t t T t t 1 T r Y T
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4. - EQUIPMENT UNDER TEST PICTURES

NIE: 12 786REM.OODT Annex A, Page; 19 of 20
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